Explozie piese de schimb MOTOSAPA BTA-MT430Y

FIGII :

ROTATING PLOUGH MACHINE EXPLOSIVE PICTURE




XG430N EXPLODED VIEW 2

Ser.NO. | NEW Erp NO. | Erp NO. Qty
1-1 70070010021 8916 Left Crankcase 1
1-2 70070010022 8917 Right Crankcase 1
1-3 03010070011 8924 Screw 2
1-4 03010070012 8925 Screw 6
1-5 03010060083 6695 Screw 2
1-6 03040020015 3232 Plain Washer 2
1-7 02020050030 8870 Clutch Drum 1
1-8 02020090058 8871 WOrm 1
1-9 03090010042 5323 Bearing 1
1-10 02030020013 Copper Bush (small| 2
1-11 03090030001 8872 Connecting Plate 1
1-12 02030020004 8874 Washer 1
1-13 02020090061 8875 Worm Wheel 1
1-14 02030020012 Copper Bush (big) 2
1-15 02020160042 8877 Washer 4
1-16 03100020001 8878 0il Seal 2
1-17 02090030006 8880 Felt Pad 2
1-18 02020160400 8879 0il Seal Houding 2
1-19 03010110105 8881 Bolt 2
1-20 03030070020 5321 Nut 2
1-21 03040050038 8882 Saddle Washer 4
1-22 02020070078 8883 Rotating Gear A 1
1-23 02020070079 8884 Rotating Gear B 1
1-24 02020070080 8885 Rotating Gear C 1
1-25 02020070081 8886 Rotating Gear D 1
1-26 03060020009 8887 Split Pin 2
1-27 02020160238 8888 Housing 2
1-28 03010070015 8928 Screw 2
1-29 03030070022 8926 Nut 2
1-30 03010070013 8927 Screw 4
1-31 02020160506 8889 Left Handle 1
1-32 02020160458 8890 Right Handle 1
1-33 02080020051 8891 Rubber Rube 2
1-34 02020160026 8893 Frame 1
1-35 02020160030 8892 Frame 1
1-36 03010110036 6932 Square—Neck Bolt 4
1-37 70030070048 7503 Fixed Handle 4
1-38 02020160286 8895 Connecting Plste 1
1-39 02020160285 8896 Connecting Plste 1
1-40 03010070016 8929 Screw 2
1-41 03030060003 4471 Lock Nut 4




1-42 02020090002 8897 Axle 1
1-43 02040030029 8899 Bushing 1
1-44 02040030030 8898 Bushing 1
1-45 02020110058 8900 Spring 1
1-46 02020160034 8902 Wheel 2
1-47 03010110022 8903 Bolt 1
1-48 03030070023 5322 Nut 1
1-49 02020110022 8121 Spring 1
1-50 02020160471 8904 Support Plate 1
1-51 03060030007 8905 Inserted Pin 1
1-52 02050040106 8906 Throttle Cable 1
1-53 02050050132 5809 Stop Switch 1
1-54 03020020038 4481 Screw 1
1-55 02110030022 0013 Blak Binding Wine 3
1-56 02080050020 6341 Rubber Gasket 1
1-57 70030070084 6344 Bracket 1
1-58 03030070008 6343 Squre Nut 1
1-59 70030070145 6342 Throttle Levrer 1
1-60 03060030009 6345 Pin Shaft 1
1-61 03120030003 6074 Retainer Ring 1
1-62 01040030002 0010 Pipe 1
1-63 03060020002 4579 Split Pin 1




Explozie piese de schimb MOTOSAPA
BTA-MT430Y - MOTOR

1E40FN GASOLINE ENGINE EXPLOSIVE PICTURE




Item Part No. Erp NO. Qty
1 03020010014 5614 [Bolt assy M5X20 1
2 03040050022 4109 |Washer 5 1
3 70030030103 2607  |Housing 1
4 03130010013 3480 [Spark plug RCJ6Y 1
5 | 02020160191 | 2275 [Paffle of cylinder 1

top
6 03010010062 5711 [Bolt M5X20 8
7 70070130003 1667 |Cylinder 1
8 02070010021 2268 |Gasket, cylinder 1
9 02020020009 4714  |Ring, piston 2
10 02010020015 3293 [Piston 1
11 03090020009 1685 |Needle bearing 1
12 02020150001 4690 |Washer, thrust 2
13 02020010011 1359 |Pin, piston 10 X 30.5 1
14 02020030014 4550 |Ring, snap 2
15 03070010001 4563  |Woodruff key3X5X13 1
16 03060010004 4569 |PIN B4X10 4
17 03090010037 3467 [Bearing 6202/P53 2
18 70070050005 2591 [|Front crankcase 1
19 03100010024 0641 |0il seal 15X30X7 1
20 03040020020 6536 |Washer 5 5
21 03050010015 7813  [Washer 5 4
22 03010010048 4282  |Bolt M5X35 4
23 02050030003 2247  |Rotor 1
24 03030050010 5485  [Nut M8XI1. 25 1
25 03040050048 4546  |Washer 2
26 02050160006 5800 [Clutch assy 1
27 03040050043 4549  |Wave washer 2




28 02020130003 0737 |Clutch bolt

29 80010020004 0694 [Flywheel cover

30 03010110057 5541 |Bolt assy M5X8

31 02050120002 0554  [Fuel filter comp
32 02050050137 3821 [Wire, lead

33 Pipe

34 02110020026 7560 Cap, fuel tank

35 70050030006 4214  |Fuel tank

36 02020160445 5885 |Bracket, fuel tank
37 03020020012 1848 |Bolt assy MbX20
38 | 02080030016 | 8699 f]‘;izer plug, lead
39 02020160265 7152 |Plate, insulator
40 02070010079 7890 Gasket, insulator
41 70030020014 2597  [Insulator

42 03020020053 2323 [Bolt assy M5X12
43 03030070015 5583  [NUT M6

44 02020160426 8960

45 03020020034 4335 |Bolt assy M5X25
46 02020160250 2281 Gasket, carburetor
47 70030040044 2608  [Knob, choke

48 02050020033 3196 [Carburetor comp
49 02070010055 2998 |Gasket, carburetor
50 Pipe

51 02020040036 1141 [Clip , pipe

52 Pipe

53 70030040047 2598 Base, cleaner

54 02050020127 4926 |Primer pump assy
55 02090010014 3014 |Air filter element
56 03020020030 4402  [Bolt assy M5X60




57 70030040071 2599 |Cover, cleaner

58 03020020029 4360 [Bolt M4X16

59 70030070026 1159  [Knob, cover

60 02020120013 1644 |Crank shaft assy
61 02070010111 6808 |Gasket, crankcase
62 70070050006 1670 [Rear crankcase

63 03100010025 5599 |0il seal 12X28X7
64 02050100010 3906 |Starter pulley comp
65 02050070004 3243 Starter comp

66 03020020027 3004 |Bolt assy MbX16

67 02070010137 7426 |Gasket, muffler

68 02050010040 0638 [Muffler assy

69 03040020015 3232 |Washer 6

70 03050010012 5081 |Washer 6

71 03010010039 4244  |Bolt M6X55

72 02050030004 1702 Ignition coil comp




	Blank Page
	Blank Page



